CX USERIES

ERiR T2 RHEH)1% INDUSTRIAL SEWING MACHINE

MIQIDIEI
CXU200

&
UTBO9F
UTCO9F
UTGO9F
UTHO9F
STB04
STC04
WPCO03
WPG02

TOP FEED, WITH DIRECT DRIVE
MINI SERVO MOTOR CYLINDER BED
INTERLOCK MACHINE /ATTACHMENTS

C Parts List )
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1. CXU2000 / CXN2000 AggEasnEZEH: Frame Components (—)
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1. CXU2000 / CXN2000 AgGELYNMEZEA: Frame Components (—)

Fr 9%
Ref.No.

O 1 O\ L AW —

GO 0 Lo LY L LW DD DD DN B DD B B DD D B = =t b= e b e =
N A WD, OOV WND—E OOV WD — O

35-A

35-B

35-C
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

56
57
58
59
60
61
62
63

Yy okl 4R 9%
Parts No.
22441101011
2244110102
2274110103
8MC04281207D
22200002552
2600000106
2130000357
2130000362
2274110109
22741101101
90ER060
66488-2
22400001131
8MC04281407D
8MB03200405A
22200001182
2600000117
22200001141
2600000119
8MNO03200300A
8MP85241006A
26000001222
2220000115
2600000124
8MMO08508513B
8MMO08502013A
66477-4
66488-3
66620
66480-14
26000001311
2200000139
8MM10603016A
2200000110
2604110135
2244110135A
2600000135B
2274110135C
8MN04280400A
8MC04280807D
8SM95281017A
2100000244
2600000140
2600000141
2200000128
2200000129
8MN06400600A
2200001243
2274110162
23100001161
8MM06403510B
8MMO06403010A
22100004191
2274110118
22741101193
8MMO04280807A
2274110121
2274110122
66488-1
22000001091
4RP0010103
8MK04280507A
2220000117
22000002451
900R040
8MMO04283007B

S

Description
2 Top Cover

JHE Gasket
JH$ Oil Window

1245 Screw (CT0102 M4-0.7#12)

FLZE Plug
i1 Side Cover

AR5 Washer

O H*E O Ring

%S Spring
1-Eh#%$ Push Botton

Ef/ #1228 E-Ring

- HipE$# 35 Model Plate
HJEE Guid Pipe

1245 Screw (CT02-25 M4-0.7%14)

1844 Screw (FT0548 M3-0.5%4)
#2H Defender

SHEF Gasket

f&$Y Hinge Pin
[ 7E & Backet

1245 Screw (CTO115 M3-0.5%3)

184% Serew ( M3.5-0.6%10)

“NEh{HIZ Side Cover
%% Spring

"I Side Cover

18%% Screw (CT960122 M8-1.25%30)
18%% Screw (CT0106 M8-1.25%20)

&= A54% Weight Paster

HAIEHR Model Plate
#I8T Rivet

22 SERE R Machine No. Plate

HEI$E Oil Sign Gauge
EAL$H Knock Pin

§8%% Serew (CT0138 M10-1.5%30)

N EERAIfE Supporting Bar

HHH
A ERE

HEPH [ Frame Unit

(&GN
18%% Screw (CT0229 M4-0.7+4)

12%% Screw (CT0130 M4-0.7*8)

124% Stud (SH0243 3/8"-28%10)
JHES Seal

JHIR% Oil Reservoir

JHET Gasket
TE$% Magnet

JEA#K Holder

184% Screw (CT0918 M6-1%6)
FLIE Plug

JHET Gasket

FLIE Plug

1844 Serew (RP103-07 M6-1%35)
244 Serew (NT67-01-17 M6-1%30)

FLZE Plug

JHE Gasket
$§2% Oil Filter Cover

1245 Screw (MT0124 M4-0.7%8)

JHEF Gasket
$H%E2 Needle Cover

$48K Plate

FLIE Plug
ENI$Y Knock Pin

i8%% Screw (WPC0106 M4-0.7*5)

A& Latch Spring

FLIE Plug
O O Ring

18%% Screw (C13-59 M4-0.7%30)

B H=E
Amt Req.
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2. CXU2000 / CXN2000 AFEELIMNEZEH: Frame Components ()
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2. CXU2000 / CXN2000 AFEEAYNEZEA: Frame Components ()
F 5%
Ref.No.

*]
)
*3
4

0 3 ON L

11
12
13
14
15
16
17
18
19
20
21
2
23
24
25
26
27
28
29
30
31
kY)
3
34
35
36
37
38
39
40
41
)
43
44
45
46
47
48
49
50
51

**52

**53
55

57
58
59
60
61
62
63
64

Yokl 4R 5%
Parts No.

2604110201
2604110202
26041102031
22100001191
8ME03200606A
2310000812
2600000207
8MB03200505K
2600000209
2100000223
2270000211
22700002121
2200001025
2600000214
2600000215
2600000216
8MB04281507B
8MA04280307A
2600000219
8MB04283809E
2200000228
2600000222
8MC04281407D
8MNO04280400A
2270000202
8MB04280807K
26000002272
90ST0410
22000002471
8MNO06400600A
26000002312
260A0000232
26000002332
8ME04280708A
2600000235
26000002361
2130000357
2130000362
90ER060
22000001091
22000002081
22000002451
2600000243
22000002461
2274110209
2274110210
2274110211
2274110212
8MB05321008K
8MB04280507K
8MN04280600A
2600850101
2604110253
26041102541
8MB04281207K
90DW040
8MA04280207A
227A0000259
8MC04280807D
8MC04281007D
8MMO04281207A
8MNO04281000A
2200000124
8MC04280512B

e T
Description
“N#Ef4hE Cloth Plate
LT Cloth Plate
[/EEZ Dust Cover

JREMHE Rubber Cushion

#1225 Screw (CT0235 M3-0.5%6)
fihy Shaft

JEENBE Movable Block

#1225 Screw (S03-38-01 M3-0.5%5)
A% Latch Spring

FARE Washer

FLJE Base

g ke

$H1E# E Needle Bar Protector

#p& Washer (CT1025)

B4 Auxiliary Cloth Plate

A2 Support ing Rod
FEArHd Stopper Shaft

184% Screw (S3-31 M4-0.7*15)

HEME Nut (CT0238 M4-0.7%3)

"NPEEFE Front Cover

124 Stud (CT0227 M4-0.7%38)

Tl EA R Disk Washer
&:# Hinge

18%% Screw (CT0225 M4-0.7+14)

#1222 Screw (CT0229 M4-0.7%4)
1z$% Magnet

18%% Screw (CT0215 M4-0.7%8)

$18RFE Needle Plate Seat
TEALEH Knock Pin

FLZE Plug

222 Screw (CT0244 M6-1%6)
[ Gasket

T ENZ4H Lower Shaft Cover Asm.

T#EINZ Lower Shaft Cover
#1222 Screw (CT0206 M4-0.7+7)

(-Eh$%$H Push Botton

%% Spring
#p& Washer (CT1025)

OjZHiE O Ring

Ef$l1ER E-Ring
FLZE Plug

FLZE Plug

FLZE Plug
FLZE Plug

FLZE Plug

JHIET Gasket

JHIET Gasket

_FHil#7E Rear Cover

_FHil#7E Rear Cover

1225 Screw (CT0233 M5-0.8*%10)
184% Screw (F02-35 M4-0.7%5)

18%% Screw (CT1223 M4-0.7%6)

N#Ef48E Cloth Plate
L Cloth Plate

[7jEEZ Dust Cover

#1222 Screw (CT0239 M4-0.7%12)
FARE Washer

BEIE Nut (STC02-01-02 M4-0.7%2.5)

$HE# Z2H Needle Bar Protector Asm.
#1222 Screw (CT0130 M4-0.7*8)

18%% Screw (CT0113 M4-0.7+10)

18%% Screw (CT0202 M4-0.7%12)
18%% Screw (CT0216 M4-0.7%10)

FIEEH Disc Washer

18%% Screw (C90232 M4-0.7%5)

* 1 40MA8M,56MA  For 40M, 48M,56M

*k: 6AM F For 64M

4-

HUHE
Amt .Req.
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FAEEE A Thread Guide Tension Components

3. CXU2000 / CXN2000 ZE4REIE S
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3. CXU2000 / CXN2000 E&Ed5R J15H% ZE 4 Thread Guide And Tension Components

7 5%
Ref No.
1
2
2-A

Yyl 4w 5%

Parts No.
2240000301
2600000302
26000003024
2200000327
8MB04280608A
8MN03200300A
8ME04280708A
66792
8MB04280807K
90ST0410
2210000317
2210000326
2100000223
8MB04281107A
26000003142
26000003142A
8MD03200306A
26000003161
26000003161A
227A0000342
2200000357
2200000356
2200000355
2200000354
2200000353
2200000352
220A0000365
2200000339
2200000338
66800
2200000347
22000007311
2100000403
231A0001922
220A0000315
2600000333
2600000333A
2200000359
2600000335
2600000336
2600000336A
8MB03200405A
8TE03440806A
8MC04280507D
2600000340
2600000340A
90SP0206T
2200000336
2600000343
260A00003441
2200000303
2100001123
2100041131
2200000305
2100001127
2100001126
22000003081
22000003091
4UTB0004191
2200000312
2600000355
2600000355A
4UTB000420
8MC04280807D
2100001121
2100001121A
2200000732
26000003611
26000003622
240003013
2600000307
8MB03200506K
90DWO030
240013087
240013087
240013088
22000003611
2100001122

48 i Thread Guide Holder

% T

Description

#4340 Thread Guide Asm.
24 Thread Guide

A Thread Guide Pipe

1245 Screw (UTB0130 M4-0.7%6)
1245 Screw (CTO115 M3-0.5%3)

245 Screw (CT0206 M4-0.7+7)

JHAE Oil Tube (24.6 * 263 * 52 1)
B2&% Screw (CT0215 M4-0.7#8)

TEAL$H Knock Pin

45 Thread Guide
45 Thread Guide

5 Washer

1244 Screw (CXD0313 M4-0.7%11)
#4320 Thread Guide Asm.

2143 Thread Guide

1844 Screw (CT0242 M3-0.5%3)
#4320 Thread Guide Asm.

45 Thread Guide
R F72eHI4H Thread Retainer Asm.

UM Nut

T Spring
5 JI9%418% Tension Disc

U245 Stud

45 Thread Guide
48 Thread Guide

£%474H Therad Tension Mechanism

“EEEE Felt
435 Wick Clamp

4R Oil Wick

55 7374H AE Thread Retainer Support
SFEFKEE Pelt Seat

FLZE Plug

SRJTH%EHI4HE Thread Asm. (Red)
57424048 Thread Asm. ( Yellow )

#4520 Thread Guide Asm.

45 Thread Guide
B4R 4 S Take-up Arm Protect

SHIFF Cooler Oil Tank

ZBFFAH Thread Guide Asm.
LR Thread Guide

1245 Screw (FT0548 M3-0.5%4)

184% Screw
1844 Screw (CT0122 M4-0.7%5)

#4320 Thread Guide Asm.

2143 Thread Guide
S Spring Pin

JHFRE Cooler Oil Tank Cover
45 Thread Guide

£Z474H Therad Tension Mechanism

£ Bushing
5§35 Spring (Red ) ( SH1123)

5§3% Spring ( Yellow ) ( SH1131)

FEEEME Spring Seat
FEBE Felt

5 JI4%418% Tension Disc

124 Stud
FREe Spacer

FR4R VB Release Wedge

48 Thread Guide
#4320 Thread Guide Asm.

45 Thread Guide

5737 4HAE Tension Post Support
1244 Screw (CT0130 M4-0.7%8)

SR SR HENE Tension Nut (Red ) (SH1121)
SR SR RLHENE Tension Nut ( Yellow ) (SH1121)

FEHE Felt

A A2 Cooler Oil Tank Cover

A A1 Cooler Oil Tank
FPE Washer

2143 Thread Guide

1244 Screw (CT0525 M3-0.5%5)
I #4 B8 Disk Washer

T 24328 Thread Eyelet

T #4328 Thread Eyelet
iz 254382 Thread Eyelet

U245 Stud
1F7BEE %R Bush

B HE
Amt .Req.
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4, CXU2000 / CXN2000 #d#5iEdiEl Bushing And Seal




4, CXU2000 / CXN2000 #h#fELHET Bushing And Seal
Ykl 4w 5%

Fr 5%
Ref.No.

GO LY LY LY LY LW DD DD DN DD DD B
SRS E R R NS E X e AR D S S 0000 A W —

Parts No.
2210000401
22000004021
2274110403
2200000404
22200004051
2200000406
2210000408
2200000408
2240000409
22000004101
2274110411
2240000422
2600000413
2600000414
2600000415
2600000416
26000004171
2600000418
26000004191
26000004201
26000004211
26000004221
26000004231
26000004241
2600000425
2600000426
26000004271
2600000428
2600000429
22741104231
22741104241
2270001017
66300
227A0000423

#if## Bushing
#if# Bushing
#if# Bushing
HIE Oil Seal
#il# Bushing
HEr Oil Seal
#il# Bushing
#il# Bushing
#if## Bushing
#if# Bushing
#if## Bushing
#if# Bushing
#il# Bushing
#il# Bushing
#if## Bushing
#if# Bushing
#il# Bushing
#il# Bushing
#il# Bushing
#il# Bushing
#if 8 Bushing
#if 8 Bushing
#if## Bushing
#if# Bushing
#il# Bushing
#il# Bushing
#il# Bushing
HEr Oil Seal
£FHE Felt

CZ

Description

#H# Bushing
#H 4 Bushing

i ¥E Rubber Washer

JHI%R Ofl Wick

#l1#8i4H Bushing Asm.

HiUH=E
Amt .Req.
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5. CX2000 / CXD2000 / CXU2000 / CXM2000 / CXN2000
TEREEFHREZE M Lower Main Shaft Components




5. CX2000 / CXD2000 / CXU2000 / CXM?2000 / CXN2000
BRI ZEM Lower Main Shaft Components

FF 9%
Ref.No.
* ]

51-A

52-A
53
*54
55
56
57
58
59
60

Yy kL 4R 57
Parts No.

2220000501
8MN06401100C
SMNO06400800A
2220000504
8MN05320500E
90BB2552154
2246110501
SMN06400800C
SMNO6400600A
2240000505
90BB2047144
2200000508
222A0000647
8MB04280807K
2200000509
2200000547
90BB2042122
2200000512
90SP0206
SMNO06400500A
90SP0206T
2600000522
240010041
90TB2883GT
SMNO04280400A
2220000540
227A0000552
2270000545
90BB152807
226A0000552
8MN04280500C
2600000532
SMHO05320400A
2270000522
2600000535
SMNO03200400A
8MP04281008A
2600000538
26000005391
26000005391 A
2260000322
2200000355
2200000356
2200000357
226A0000323
8MB03200306A
26000005461
26000005472
2200000228
8MB05321409B
8MB75180405A
26000005511
26000005511A
26000005521
26000005521 A
2600000553
2610000554
8MP04280808A
66303
2200000515
240013087
2600000371
260A0000560

*: CX2000 #HIH

#

Description

Rz 7 Belt Pully

i

124% Screw (CT0548 M6-1*11)
1844 Screw (CT0549 M6-1%8)

BT R A5 Timeing Pulley
12%% Screw (CT0903 M5-0.8%5)

TEERHK Ball Bearing

#ify Shaft
1244 Screw (FT0502 M6-1%8)

124% Screw (CT0244 M6-1%6)

BT Fe A5 Timeing Pulley
TEERiH7K Ball Bearing

HEFE Warm

SE#7$%4H Balance Weight Asm
124% Screw (CT0215 M4-0.7*8)

SE#78% Balance Weight

OFF:HE2 O Ring
JEERH7K Ball Bearing

ffidif Crank Shaft

JEEEEH Pin
124% Screw (CT0513 M6-1*5)

SHEEEH Pin

#ify Shaft
JH4E Oil Wick( L=100mm)

BT 7% Timeing Belt

1844 Screw (CT0229 M4-0.7%4)
BT R A5 Timeing Pulley

EE R Joint Asm

EEBEE Joint
TEERH7K Ball Bearing

EE R Joint Asm

1244 Screw (FT1222 M4-0.7%5)
#ify Shaft

#24% Screw (CT0523 M5-0.8%4)

480 4ifis Looper Thread Takeup Cam
[&] X % Bracket

124% Screw (UHO1-25 M3-0.5%4)

124% Screw (MT0250 M4-0.7*10)
78 Knife Holder Bracket

24320 Thread Guide Asm.
#i45 Thread Guide

12§ Stud

R 7% Tension Disc
%% Spring

HEME Nut

sEJH2E#14H Thread Retainer Asm
12%% Screw (FT0208 M3-0.5%3)

248 Thread Guide

HLE TEM Thread Guide Seat
HET P8 Disk Washer

#24% Screw (CXD05-49 M5-0.8%14)

1224 Screw (C05-29 M2.5-0.45%3.5)
#4840 Thread Guide Asm.

248 Thread Guide

24320 Thread Guide Asm.
#i45 Thread Guide

#&% Latch Spring

#ify Shaft
124% Screw (MT0235 M4-0.7%8)

¢ 228846 Oil Wick

FLZE Plug
T Z 4335 Thread Eyelet

T 2Z 4335 Thread Eyelet

Feh4H Lower Shaft Set.

-10-

HrHE
Amt .Req.
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6. CTU9011 / CTU9711 / FTU7011 / CXU2000 / CXN2000 / CTU9100

FEhEAAERIZE Upper Main Shaft Components

IIIIIIIIIIIIIIII

For CXU2000/CXN2000

IIIIIIIII




6. CTU9011 /CTU9711 /FTU7011 / CXU2000 / CXN2000 / CTU9100
_F#H B AH B 24 Upper Main Shaft Components

Fr 9% Yyt 4 9% R HrHE
Ref.No. Parts No. Description Amt. Req.
o1 2240000601 ik T Handwheel 1
2 2240000602 2 Cover 1
©3 22400006032 B Rk B 22 Mini Motor 1
4 8MNO06400800A 124% Screw (CT0549 M6-1*8) 2
5 8MP04280808A 1244 Screw ( MT0235 M4-0.7+8) 3
6 66485-10 $4#] Plate 1
7 2200000607 ESFP RZ 7 Timeing Belt 1
8 22400006081 T K7 Timeing Pulley 1
©9 22400006018 FABE i Handwheel 1
©10 2240000603S FABE PRR S %2 Mini Motor 1
11 8MNO06400600A 12%% Screw(CT0244 M6-1%6) 7
12 8MMO06401610A 12%% Screw (CT0625 M6-1%16) 3
13 90BB2047144 SEPREAK Ball Bearing 1
©14 2604110601 i T Handwheel 1
| I ———— -
16 2200000610 EERETE Joint 1
17 227411A0617 EE A Joint Asm 1
18 22741106181 Ahdd Crank Shaft 1
19 8MNO05320500E 1244 Screw(CT0903 M5-0.8*5) 2
20 2274110620 fR Lo Eccentric 1
21 66800 JH4E Oil Wick 1
22 8MN04280400A 1224 Screw (CT0229 M4-0.7%4) 2
©23 26041106018 F2B Tt Handwheel 1
24 s -
25 8MN06400800C 1242 Screw(C05-02 M6-1%8) 2
26 2240000612 7 &5 Bearing Sleeve 1
27 90BB1535115 JEEREHK Ball Bearing 2
28 8MMO06401210A 12%% Screw (F11-03 M6-1%12) 1
29 2274110629 A4 Ball Lever 1
30 22741106301 # A Connecting Rod 1
31 8MB04281207K 12%% Screw(CT0239 M4-0.7%12) 2
32 227411A0632 #HA4H Connecting Rod Asm 1
33 2200000629 #f Shaft 1
34 2274110634 #4FE Washer 1
35 2200000627 AP Washer 1
36 8MMO05321009A 1244 Screw (CT0626 M5-08*10) 1
37 2200000630 7K JFE Bracket 1
38 90SWO050 S EEEARE Spring Washer 1
39 8MMO05321409A 1244 Screw (CT0632 M5-0.8%14) 1
40 2200000633 147354742 Thread Take-up 1
41 2220000634 HEBRAFEARAE Thread Take-up 1
42 8MB&5240807K 124% Screw (FT0555 M3.5-0.6%8) 2
©43 2600000661 Bk R R B %2 Mini Motor 1
44 8MB04280807K 1224 Screw ( C02-15 M4-0.7%8) 1
45 2100000223 AP Washer 1
46 4MNO0210108 487 Cord Clamp 1
47 4UTB020306 H4#Plastic Binding Wire 1
©48 2234110601 ik T Handwheel 1
49 e -
/A\50 2600000633 24320 Thread Guide Asm. 1
AS0-A 2600000633A 225 Thread Guide 1
A5l 240013088 W5 4338 Thread Eyelet 3
©52 2240000603M ISM#E{R B 2 Mini Motor 1

© %M To pick and make purchase
/\ For CXU2000 / CXN2000 A

© CTU9011/CTU9711 / CTU9100 H& %3} ( Motor Optional ) :

%% 75 Company FZ 5% Ref. No.
2 )t Hohsing 1 3
F5 B Shokei 9 10
JkHEEL ISM 1 52

© FTU7011 F& 720 ( Motor Optional )

J%% 75 Company FZ 5% Ref. No.
2 )t Hohsing 48 3
JkHEEL ISM 48 52

-12-

© CXU2000 k& 725/ ( Motor Optional ) :

J%% 75 Company FZ 5% Ref. No.
2 )t Hohsing 14 3
F5 B Shokei 23 10
Akt ISM 14 52

© CXN2000 F%E7EH## ( Motor Optional ) :

4% 75 Company

FZ 5% Ref. No.

2 J)t Hohsing

4 | 43




7. CTU9011 / CTU9711 / CXU2000 / CXN2000
$HEEIFEREIZE M Needle Bar Components

3

—

For CXU2000/CXN2000 |

|
|'/35

4, BEFRYIR  Screw Req
$18 Number Of Needle/ $t BE Distoance Of Needles
2 Needle/40 | 2 Needle/48 | 3Needle/56 | 3 Needle/6.4
VR 4 5% 8SH32440300A
Parts No. ( SH0465 1/8"-44%25 )
BErHE
Amt., Req, e e 3
|52 Pod i $1# Number Of Needle / &FEE Distonce Of Needles
Ref.No. Description 2 Needle/4.0 2 Needle/4.8 3 Needle/3.6 3 Needle/6.4
7 HE 5220NC00400 5220NC00480 5227NC00560 5227NC00640
Needle Clamp
11 e 5222TP00401 5220TP00484 5220TP00564 5220TP00642
Needle Plate
¥%33 e 5226TP11403 5226TP11483 5226TP11563 5226TP11643
Needle Plate

_13_




7. CTU9011 /CTU9711 / CXU2000 / CXN2000
SHEEIMHRIZEH  Needle Bar Components

Fr 9%

Ref.No.

(VSIS IS NS NS I NS I NS T NS I N I NS T NS I N I S I e e e e e e e e
D S ORI RN E OO N —mNCS 00 AN Do — o OO0 W —

*33
*34
A\35
A35-A
AN36

Ykt 4w 5%
Parts No.

22000007011
8MB85240607K
2200000703
2210000705
8MB95301107K
66725-11-5
8SH32440300A
2200000710
8SF36400706C
8MMO05321009A
2270000714
SMMO04281607A
2270000716
22741107171
2210000720
90NBO&1113
2270000720
66800
2200000722
2100001404
8MNO08401600E
22741107251
8MK04280507A
2274110727
SME03200506A
2200000348
2200000349
22000003501
8MC03200807G
8MB03200506K
2600000703
2600000703A
240013088

% TH
Description
$1#% Needle Bar
1225 Screw (CT0637 M3.5-0.6%6)
228 Thread Guide

1844 Screw ( See Left Page )

$HEEESEEY Needle Bar Clamp
222 Screw (CT0706 M4.5-0.75%11)

#1584 Needle clamp (See Left Page)

#F Needle (UY128GAS-E1EBINAES L)

1225 Screw (SH0465 1/8"-44%2.5)
E23 Thread Guide

#1# Needle Plate (See Left Page)

18%% Screw (CTO712 9/64"-40%7.5)
124% Screw (C06-26 M5-0.8*10)

SE#7$% Balance Weight

#8%% Screw (FT0202 M4-0.7%16)

45 Washer
yE#E GuideBlock

S Connecting Rod

#e8tifi7K Needle Bearing

{f7i%4 Rod Pin
JH&R Oil Wick

YR Slide Block

FLZE Plug

1244 Screw (CT0618 M8-1#16)
xR Clamp

18%% Screw (WPC-01-06 M4-0.7*5)

5 J732E4E2H B Thread Retainer Support

#1222 Screw (C03-41 M3-0.5%4.5)
$14337%IM Thread Guide Plate

$1 4337 BEMT Tension Control plate

B A

g8 ¥ Spring
185 Stud (CT0351 M3-0.5%8)

#1#5 Needle Plate (See Left Page)

18%% Screw (CT0525 M3-0.5%5)

#2240 Thread Guide Asm.
2525 Thread Guide

W2 4338 Thread Eyelet

A\ CXU2000 / CXN2000 #AU{ERT ( For CXU2000 / CXN2000 Use )
* CTU9711 #EU#EA (For CTU9711 Use)

-14-
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8. CTU9011 /CTU9711 / FTU7011 / CXU2000 / CXN2000
ERRAIEE A B E (- Presser Foot Components

5 8t BE Distance Of Needles
Ref No Description 4.0 4.8 5.6 6.4
24 BA S5C27PFT00400 | 5227PFT00480 | 5227PFT00560 | S227PFT00640
Presser foot asm
2R
S1 Presser foot asm 5227PFT00402 | 5227PFT00482 | 5227PFT00562 | 5227PFT00642

_15_




8. CTU9011 /CTU9711 /FTUT011 / CXU2000 / CXN2000

ERHAEAAERE ZE - Presser Foot Components

Fr 5%
Ref.No.

@OO\]O‘\LJ‘IEU)[\)»—&

— = =
S~ Lo — O

015
16
17
18
19
20
21
2
23

24-A
25
26
27
28

%29
%30
3]
%32
%33
34
#35
36
37
38
39
40
41
)
43
44
45
46
47
48
49
50
51
52

Ykt 4w 5%
Parts No.

2220000801
2220000803
2200000804
2284110804
8MB05320509G
22774110806
2274110807
8MB05320709G
8SB24560404A
8MB95301107K
2274110811
SMMO04281207A
2274110813
2200000809
2200000810
2200000811
2220000812
90SP0416
2274110819
2220000813
8MHE5240300A
8MB03200405A
222A0000842
8MB85240706A
2240000846
22400008241
2240000838
4UTB000411
8MP06401011A
2240000835
2310000344
2240000808
2310000343
8MKO95301407A
2240000806
2310001013
2310001207
22400008331
2240000839
2310001012
2310001017
2200000822
8MC95300606F
220A0000825
2240000826
2240000802
2240000827
SMMO06401210A
5227PFT00562K
5227PFT00562]

222A0000843

#

Description

T

JBE 115 %i2 4% Spring Regulator
HEME Nut

S Spring

JBRHAI#ZE Presser Bar

2% Stud (CT0802 M5-0.8%5)
AR Link

AR Link

124 Stud (CTF90-08-08 M5-0.8%6.5)
18%% Screw (FT1001 3/32"-56%3.8)

18%% Screw (CT0706 M4.5-0.75%11)

JERHAIAZE i 4EEF Presser Bar Clamp

184% Screw (CT0202 M4-0.7#12)
Y& Guide Block

S Spring

JERHAIAZE Presser Bar

FESH A Oil Separator
FR&EHEE Stop Collar

o A

SEFESY Spring Pin

HE Lever

[&] & ¥ 7] Knife
#1222 Screw (CT0813 M3.5-0.6%3)

124% Screw (FT0548 M3-0.5%4)

R &EhEE4H Stop Collar Asm

JBRHA Presser Foot(See Left Page)
222 Screw ( CTS0122 M3.5-0.6%7)

OJFHiEE O Ring

#ify Shaft
#ifr Shift

S Spring

1244 Screw (MT0234 M6-1#10)

FEALA Stopper
1% Stud

AR Link

12# Stud

1225 Screw (CT0837 M4.5-0.75%14)
#h#A Drive Arm

12# Stud

RS Corrugated Ring
BAE Lifter Arm

S Spring

E4PE Washer

#4 Pin
TN ER Collar

18%% Screw (CT0823 M4.5-0.75%5.5)

EfrEE4H Collar Asm.

S Spring
FHE Lifter Connecting Plate

AR Link

1244 Screw (F1103 M6-1%12)

i BhEEFAES Hinged Type Presser Foot
i BhEEFAES Hinged Type Presser Foot
BRI Presser Foot(See Left Page)

JBE sk #E4H Spring Regulator Set

* R RUE R, 4R (UT Z51) B A

* For basic model only. Not applicable to thread trimmer (UT series) series.

©: CTU9011/CTU9711 /CXU2000 / CXN2000 &% H

/\ - FTU7011 R A
sk - CXU2000 H£7I B

-16-
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9. CTU9011 /CTU9711 /FTU7011 / CXU2000 / CXN2000 / CTU9100
HEAM4REREN%RE  Spreader Mechanism

_17_



9. CTU9011 /CTU9711/FTUT011 / CXU2000 / CXN2000 / CTU9100

ALEMARERENI%RE  Spreader Mechanism

5 5%
Ref.No.
*]

Y1t 4w 5% % TH
Parts No. Description

5227SLT00560 HEEfAR4AE SR $T Spreader
2274110902 ffw/ Lo Eccentric
8MNO05320500E 1845 Screw (CT0903 M5-0.8%*5)
2240000642 BOHER Oil Sleeve
22741109051 M Connecting Rod
2200000908 #4F5 Washer
8MB04280807K 1845 Screw (CT0215 M4-0.7*8)
8MA06400510A BEME Nut (CT0533 M6-1%5)
2200000910 F& Washer
2200000914 IR A Lever
SMMO06401610A 184% Screw (CT0625 M6-1*16)
222A0000929 IR A Lever
2200000909 B84 Rod Pin
2200000912 A3z Collar
8MC95300606F 1845 Screw (CT0823 M4.5-0.75%5.5)
2200000916 #if Shaft
2220000917 #HE Connecting Rod
8MN06400600A 1244 Screw (CT0244 M6-1%6)
2220000919 HARTH Rod Pin
2220000920 e Crank Shaft
2200000921 FE Washer
2200000922 A3z Collar
8MN85240300A 1844 Screw (UH0302 M3.5-0.6%3)
22000009241 HEENEF Spreader Arm
8MB04281207K 1845 Screw (CT0239 M4-0.7%12)
220A0000926 TEfrEE4H Collar Asm
220A0000927 EfrER4H Collar Asm
66801 JH4R O1l Wick
5228SLT00560 HERfAR4AE 4R ET Spreader
5229SLT00560 HEEMARSEAR T Spreader

*: CTU9011 / CTU9711 / CXU2000 / CXN2000 AU FH

o FTUT01L AR
ok CTU9100 HEAF

-18-
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10. CX2000 / CXD2000 / CXM2000 / CXU2000 / CXN2000
(EASERENIRE  Looper Driving Mechanism
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10. CX2000 / CXD2000 / CXM2000 / CXU2000 / CXN2000

sEAR S ERENTERE Looper Driving Mechanism

FF 5%
Ref.No.

QO LY LY LD LY LY LD LY LY LD DD DD DD DD DD DD M = = = = b b vy o

Y1 kL 4w 5%
Parts No.

5220L.L00560
8MB85240605A
2200001003
8MB&5241006K
2200001005
26000010062
SMN06400600A
2100001505
66790
2220001010
2200001011
22200010121
2200001013
2600001014
SMB&5241106A
2200001016
22700010171
SMN04280400A
2200001019
22000002471
2220001021
220A0001022
22200010231
8MB05323009B
2200001025
2200001026
2200001027
8MA05320408A
2200001029
2200001030
8MNO05320500E
90NB263013
2200001033
2200001034
8MB95301407K
2200001036
2200001037
8MB95301008A
22000010391
2100000328
2600001041
SMMO06401610A
2200001043
2200001044
2200001045
SMNO8500800A
2200001047
220A0001048
220A0001049
220A0001050
260A00010511
2100000640
66300

%

Description

T

T 4E4REE Looper
222 Screw (CT1002 M3.5--0.6%6)

4EAR$ I Looper Holder

222 Screw (CT0621 M3.5-0.6%10)
E4PE Washer

il Bushing

1844 Screw (CT0244 M6-1%6)

JHME Oil Tube Joint (SH1505)
JHE Oil Tube (@29 * @5*35L)

YEBRE EE Slider Holder

E4PE Washer

V&8 Guide Block
VEBR Slide block

YR EE Slider Holder

#24% Screw (CT1015 M3.5-0.6%11)

45 Washer
JHES Ol Seal

1842 Screw (CT0229 M4-0.7#4)

1E#EERH Thrust Plate

FLZE Plug
sEAR S EREhEH Looper Drive Bar

HAA4H Connecting Rod Asm

il Bushing

1244 Screw (CT1024 M5-0.8%30)
45 Washer

SRR EARES Adjusting Pin

b A

SHEESY Spring Pin
BENE Nut (CT1028 M5-0.8%4)

FLZE Plug

{0 Eccentric

222 Screw (CT0903 M5-0.8%5)
Fe8tili7K Needle Bearing

AR Rod

S Connecting Rod

222 Screw (CT0620 M4.5-0.75%14)
M A Ol Splasher

EAZH Orient Guide

1245 Screw (SS033-01-16 M4.5-0.75%10)

AhAA Lever
F1.Z€ Plug

HRENEF Rocker Arm

1844 Screw (CT0625 M6-1#16)
1 HEEARE Thrust Washer

1 HEfl& Thrust Bearing

fifr Shaft

1244 Screw (CT10461 M8-1.25%8)
E4PE Washer

Ai4H Lever Asm

HHAA4H Connecting Rod Asm

EAE4H Connecting Rod Asm
#l1#8i4H Bushing Asm.

P& Washer

JHI%R Oil Wick

-20-
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11. CX2000 / CXD2000 / CXM2000 / CXU2000 / CXN2000
HELE AR Feed Control Driving o




11. CX2000 / CXD2000 / CXM2000 / CXU2000 / CXN2000
HELS SEHAIRE Feed Control Driving

7 9%
Ref.No.

ol e R N O N S

R e Y R Y Y R Y R R N T . N O U R T T R U U U R I N N S R N N N N N N N e el i el el
NCI=NE <IN NG I NEW I RV I I BV Je BN e NV IRV IING BRSNF BING Je% NG e NEWAIN SO UCIE S I BV B I o MR U S NGE UC I S i o S o R O IR B N U R UO NS Sy o

Yy kL 4R 5%
Parts No.

2600001101
8MNO06400600A
90SCRO70
2200001106
2600001105
90NB252910
8MN05320500E
2600001108
2200001111
2600001110
8MN04280600C
2600001112
2200001113
SMMO6401210A
2600001115
2600001116
2600001117
8MN05320600A
2120000348
90ST0310
2274111453
2600001122
2600001123
66800
2200001241
2200001122
26000011271
SMMO04281207A
2600001129
2600001130
2600001131
8MN06400800C
SMNO04280400A
900R090
26000011354
2600001136
2600001137
2600001138
260A0001139
8MB04280807K
2600001141
2200001142
2600001143
SME04281408A
2200001025
90SWO030
SMMO035320809A
900R0517
2600001149
2600001150
2600001151
26000011521
90SP0310
8MB03200606B
23100008211
2310000809
2310000808
8MN05321000E
8MN03200500A
260A0001160
SMNO6400500A
2600001213

B Lever

# T

Description

4% Screw (CT0244 M6-1%6)
CI i FH#1EE C Ring
CI#h FH#1EE C Ring

#HifF Rod

gl Needle Bearing
#22% Screw (CT0903 M5-0.8%5)

{R@ Uiy Eccentric
#HFR$Y Rod Pin

#HifF Rod

18%% Screw (CT1104 M4-0.7%6)

AR Link

AR Link

18%% Screw ( F11-03 M6-1%12)

B Lever
Y Rod Pin

SEPESH R Eccentric Collar
1222 Screw (MT0729 M5-0.8%6)

#H Connection

Efr#Y Knock Pin

SEFEFH Pin

#E4E /Lol Eccentric

AR Link

&R Oil Wick
AR Pin

58 S Pin

5P R 8w Eccentric
1844 Screw (CT0202 M4-0.7%12)

S Rod Pin

7K & Bracket

Y Rod Pin

18%% Screw (FT0502 M6-1%8)
§24% Screw (CT0229 M4-0.7*4)

O3 Hi#2 O Ring
3L Spring

58 E T Pin

A Shaft
FZEHEHARE Lever

AEBEHARREAH Lever Set
#22% Screw (CT0215 M4-0.7%8)
ZEZIECHN Regulator Plate

1F#ER Stopper

[ Spacer

18%% Screw (C1140 M4-0.7*14)

P& Washer

THEEEA RS Spring Washer
#22% Screw (CT1145 M5-0.8%8)

O3 Hi#2 O Ring

BEME Nut

1245 Stud

1FF$H Stopper Pin
SRR Ol Eccentric

JEEEDY Pin

1844 Screw (MTO0851 M3-0.5%3)

S Spring

BEAEGH Regulating Plate
BESEEs Regulating Gear
22 Screw (MT0843 M5-0.8%10)
1844 Screw (STBO116 M3-0.5%5)
FHE2IZHE4H Adjusting Screw Asm.
1844 Screw (CT0513 M6-1%#5)

EfirE Collar

22-

HrHE
Amt. Req.

UGN VY N Y GG G VG UGN GG GRS N YV G OREPG NC Y N J GGG GGG UG GGG GGG GGG GGG GG RGOS (5 YV UGS UGS GRS G NGRS UGS NG S G J GG N



12. CX2000 / CXD2000 / CXM2000 / CXU2000 / CXN2000
Bt AR R RS Needle Guide And Feed Dog Driving

r————
ltﬁ -@@:

7 ~ _

52 Lr___J// ~ w——( @4{}

I < I I

: | I

: A J

> \\\

54 T gHBE Distance Of Needles
Ref.No. Description 4.0 48 5.6 6.4
34 LR 5220FD00563 5220FD00563 5220FD00563 5220FD00643

Main Feed Dog

Gl
35 Diff Feed Dog 5220DF 00560 5220DF 00560 5220DF00560 5220DF 00640

36 Feed Dog Asm, 5220DG0016 5220DG0016 5220DG0016 5220DG0017




12. CX2000 / CXD2000 / CXM?2000 / CXU2000 / CXN2000
e BLAM I EEENf%RE  Needle Guide And Feed Dog Driving

5 5%
Ref.No.

~ O\ AW

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
*52
53
54
55

Ykt 4w 5%
Parts No.

2600001201
8MNO04280400A
2600001203
8MB03201006A
2600001205
5220NG00563
8MB03200606K
2600001208
2600001209
5220NG00562
2600001211
26000012121
2600001213
26000012141
26000012151
26000012161
2600001217
90PW050
8MB05322109A
8MB05321609X
2600001221
90SCR110
8MB03200306X
2600001224
8MNO06400500A
2600001226
90NB101313
2600001228
2600001229
2600001230
2600001231
2200001232
2200001245

8MB85240806K
2600001238
8MB04280807K
2600001240
2600001241
8MB05322209K
2600001243
2600001244
8MN03200400C
8MB05320907A
66800
2200001243
2600001249
8MB75180605A
2600001251
5220NG00561
260A0001253
260A0001254
2100000223

* L Custom-Item

#

Description

fi

ZSHEREN % Eccentric Cam
2% Screw (CT0229 M4-0.7%4)

HEHEEHHIARN Lever

2% Screw (CT1204 M3-0.5%10)
B2 $EE Needle Guide Holder

HilZE$t 2% Needle Guide

i84% Screw (CT1207 M3-0.5%6)

HEHEENHIT Lever
1%L Needle Guide Holder

%5125 Needle Guide

FEEE Felt

il Crank Shaft
TNz Collar

il Crank Shaft

G Pin
ARG Pin

AR Link

& Washer

1842 Screw (CXD1219 M5-0.8%21)
2% Screw (CXD1220 M5-0.8%15.5)

#ifr Shaft

CI#h A F0ER C Ring
i8%% Screw (UTB0436 M3-0.5%3)

FEFBE Felt

i24% Screw (CT0513 M6-1%5)

AAAE A Guide
E#tHl& Needle Bearing

Y& Slide Block

FE AP BEE)EE Feed Dog Seat

BA AR BEEN ) Feed Dog Seat
EFHE Felt

AR E A #8 Locator Key

JEBR Slide Block
T 3EAF S Main Feed Dog(See Left Page)
El3541%5 Diff.Feed Dog(See Left Page)

AR5 4H Feed Dog Asm. (See Left Page)

124% Screw (CT0635 M3.5-0.6%8 )
AR R, Guide

i84% Screw (CT0215 M4-0.7%8)

RS Pin

AR Link
1844 Screw (CXD1242 M5-0.8%22)

147 Shaft

HIESH Pin
i84% Screw (CT1242 M3-0.5%4)

1844 Screw (CXD1246 M5-0.8%9)

R Oil Wick

FLZE Plug
$5H Defender

1245 Screw (CTS0221 M2.5-0.45%6)

1%L Needle Guide Holder
%5125 Needle Guide

¥ A EREEEAE Feed Dog Seat Asm

Bl A EERENEE4H Feed Dog Seat Asm

& Washer

4.

HiUH=E
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13. CXU2000 / CXN2000 E7% %457 Lubrication System

47




13. CXU2000 / CXN2000 7% £ %% Lubrication System

Fr 5%
Ref.No.

P00 L0 LY L LY LY LY LY LY WD DD DD DD DD DI DD F = b= b = b b e
S O N AN N RO S S IR R RO RN E S 00 a0 N s OO —o VoI AW =

Ykt 4w 5%
Parts No.
2274111301
2240001302
2240001303
2240001304
22400013051
2210001352
2210001353
2274111308
2274111309
8MMO04284007B
2200001311
8MB04281207K
2200001313
2100001521
2200001315
2200001316
2600001317
22741113181
66790
SMN04280400A
2210001354
66792
2100001536
2220001324
2220001325
66792
2200001327
66792
2100001535
66800
2220001331
66792
26000013331
66792
2600001335
2100001533
2100001534
2200001338
2220001339
2220001340

CZ

Description

7R HEE Oil Receiver
JHAE Oil Tube

EHEE Nozzle

SHAEHEEE Oil Tube Joint

#2H Defender
#ify Shaft

[75:H2 Cover

F1.Z€ Plug

JHAE Oil Tube
222 Screw (CT1310 M4-0.7#40)

12 Ol Filter Cover

124% Screw (CT0239 M4-0.7*12)
O JEHEE O Ring

i s Oil Filter

% 2243558 Ol Filter Joint

H1%& Filter Screen Clamp
49# Filter Screen

£ FHE Felt

HE Oil Tube (229 *25%410L)

#5222 Screw(CT0229 M4-0.7%4)
[75:H2 Cover

& Oil Tube (24.6 * 263 * 420 L)

#eE Latch Spring

JBE HHZE Rotor Case
BE [ One Way Valve

& Oil Tube (24.6 * 263 * 110L)

SHAEHEEE Oil Tube Joint

JHAE Oil Tube (24.6 * 263 *35 L)
SHAEHEEE Oil Tube Joint

JH& Oil Wick (10L)

#4 Pin
JHE Oil Tube (24.6 *26.3*30L)

JHE Oil Tube

I Oil Tube (24.6 * 263 *220L)

1255 Stud
1255 Stud

E4PE Washer

1255 Stud

1-[E]PE Bracket
JHME Oil Tube Joint

-26-
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13. CXU2000 / CXN2000 E7% %457 Lubrication System
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13. CXU2000 / CXN2000 B/ %4t Lubrication System

Fr 5% Y1t 4 % % T HrHE
Ref.No. Parts No. Description Amt. Req.
41 2200001341 2R Worm Gear 1
42 8MA06400510A HEME Nut (CT0533 M6-1*5) 2
43 SMMO06402010A 2% Screw (SH04-44 M6-1%20) 2
44 2200001344 JHE Oil Tube 1
45 2600001345 JHE Oil Tube 1
46 22200013461 A Nozzle 1
47 26000013471 FEMR Separate 1
48 2220001348 S SR Oil Tube Holder 1
49 2220001349 HEER Steel ball 1
50 2600001350 #&H Defender 1
51 8MB03200506K 12%% Screw (CT0525 M3-0.5%5) 2
52 2270001352 JFR%E Spring Latch 1
53 22200013531 [E]U% % Pump Body 1
54 2200001354 AN~ Outside Rotor 1
55 2200001355 WEET- Inside Rotor 1
56 2200001356 B3 Rotor Case 1
57 22200013571 #ify Shaft 1
58 2200001358 £} Cover 1
59 8MC04280807D 122 Screw (CT0130 M4-0.7%8) 3
60 2274111360 5% Spring 1
61 - -
62 900R030 JHER Oil Rin 1
63 8MC04280507D 12%% Screw (CT0122 M4-0.7%5) 5
64 8MA85240306B HEME Nut (FT020112 M3.5-0.6%2.8) 1
65 2200001365 JHE Oil Tube 1
66 2220001366 PY#E-1- Inside Rotor 2
67 2220001367 SNELT- Outside Rotor 2
68 2220001368 JH4E Oil Mesh 1
69 2220001369 & Latch Spring 1
70 8MC03201306D 1844 Screw (UTB0335 M3-0.5%12.5) 1
71 8MA03200306A BEIE Nut( FTBO111 M3-0.5%3) 1
72 2220001372 ZEFBE Felt 1
73 66790 JHE Oil Tube (22.9 * 25 % 630L) 1
74 2220001374 JH"E Nozzle 2
75 227A0001375 2% 4H Pump Asm 1
76 8MB04280608A 1844 Screw (UTB0130 M4-0.7%6) 1
77 2270001377 % Spring 1
78 22700013781 JH%% Spring 2

-28-



14. CTU9011 /CTU9711 / FTU7011 / CXU2000 / CXN2000

b 2EHERE Top Feed Mechanism



14. CTU9011 /CTU9711 / FTU7011 / CXU2000 / CXN2000
3% HERE Top Feed Mechanism

7 9%
Ref.No.

00 1O\ LA W N —

Ykl 4R 5%
Parts No.

2274111401
8MB05320509G
2274111403
8MN04280600A
2274111405
8MN04280400A
2274111407
2274111408
8MN04280500C
2274111410
8MMO05321409A
2200001241
2274111413
22741114142
2274111415
2274111416
2274111417
2274111418
2274111419
2274111420
8MMO04280907A
8MN03200300A
2210000534
221A0000563
90ER060
2274111426
2274111427
8MNO95300600A
2200000912
227411A1430
2274111431
2274111432
2274111433
2274111434
8MB03200403C
8MB03200606B
23100008211
2274111438
2274111439
8MN05320600A
8MNO05321000E
8MA06400510A
2200000910
2274111444
2274111445
2274111446
2200000908
8MK04280707A
66800
2274111450
90NB222613
2274111452
2274111453
90ST0312
2274111455
8MN03200500A
2274111457
2274111458
2274111459
2274111460
2274111461
2274111462
5227DGT00560
90NB263013
2200000716
66801
2200001029
227411A1468
8MN05320500A
2274111470

_i%AR K EE Top Feed Dog Bar Bracket

1245 Stud (CTO802 M5-0.8%5)

CZR

Description

AR Pin
12%% Screw (CT1223 M4-0.7%6)

#H17 Lever

12%% Screw (CT0229 M4-0.7+4)

AT Link
RS Pin

1245 Screw (FT1222 M4-0.7%5)

AT Link
245 Screw (CT0632 M5-0.8%14)

RS Pin

fil Shaft

AT Link
RS Pin

AT Link

AT Link
RS Pin

fil Shaft

Y% Guide Block

12%% Screw (UHO171 M4-0.7%9)
#2%% Screw (C0115 M3-0.5%3)

TEAr¥E Collar

TEArERAH Collar Asm. (FO534A)
EJZA1ER E-Ring

1FEhER Stopper

fil Shaft

1244 Screw (FT1025 M4.5-0.75%6)
TEAir¥ Collar

TEAir¥ Collar

AR Pin
HH17 Lever

AT Link

SFE (R (il Eccentric

12%% Screw (MT0844 M3-0.5%4)
#24% Screw (MT0851 M3-0.5%3)

L Spring

B4 5 H Regulating Plate

B & 258 Regulating Gear
12%% Screw (MT0729 M5-0.8%6)

1245 Screw (MT0843 M5-0.8%10)

HEWE Nut (CT0533 M6-1%5)
[ Washer

SRR Lever

784 Rod Pin

AT Link
P& Washer

#1245 Screw (UT12A-01-26 M4-0.7%7)

JH4R Oil Wick
{R oy Bccentric

FEptHHR Needle Bearing

SEEESH R Bccentric Collar

SFEHY Pin
TEAir$4 Knock Pin

A Connection

1244 Screw (STB0116 M3-0.5%5)
#E4E{R Ly Eccentric

JBE 5% 02H Spring Regulator

2 Nut

_F#EAfEG#E Top Feed Dog Bar
%% Spring

£ Clutch Sleeve

_b#445E Top Feed Dog

FEgtHfR Needle Bearing
[ Washer

g Oil Wick

FLJE Plug

_F#EAREA#E4H Top Feed Dog Bar Asm.

12%% Screw (EF0144 M5-0.8%5)

[EH A Oil Separator
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15. CTD9000 / CTU9011 / CXD2000 / CXM2000 / CXN2000 / CXU2000

HESET 4 Supporting Board

12
14
15

O
—

13




15. CTD9000 / CTU9011 / CXD2000 / CXM?2000 / CXN2000 / CXU2000
HEELFE Supporting Board

¥ 9%
Ref.No.
*1
2
*3
4
*5
:k6
*]
*Q
*9
*10
*11
12

13

14

15
16

17

Ykt 4w 5%
Parts No.

8SAT79180613A
2200001512
66943
2200001504
90SWO070
8MA06400612A
8MB06406507B
8MB06401607M
8SC79187827B
2200001510
2200001511
66811-9

66811-10

66811-13

66811-15
66811-20

220A0001519

* RRENIRSR B NI ZE:

“ TH

Description

BEWE Nut (CT1514 5/16"-18%6)
HFEA Supporting Board

TR EEHE Rubber Cushion

AR5 Washer
JHEEEARE Spring Wahsher

B2IE Nut (SH0242 M6-1%6)

1245 Bolt (CT1507 M6-1*#65)
1245 Stud (CT1503 M6-1%16)

% iEtE Bolt

AR5 Washer

18 Rubber Washer
CTD9000/CTD9085/CTD9311/CTD9711/CTD9811/CXD2000/CXD2311
CXM2000/CXM2311/CXN2000/CXU2311/CXN2311 _#=Cpa R ER

Open-cut Table Top Type
CTD9000/CXD2000/CXD2311/CXM2000/CXM2311/CXN2000/CXU2311
CXN2311 5[ z0EEM Semi-submerged Type

CTD9000/CTD9711/CXD2000/CXM2000 / CXN2000

F# =X EEH Standard Table Top Type
CTD9042 - #k=(Fa &Y Al Open-cut Table Top Type

CXD2311/CXM2311/CXN2311/CXU2311

F#=0EM Standard Table Top Type
HEARIE4% 6] Table Screw Package

-32-
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16. CTU9011 / CTU9711 / CXU2000 / CXN2000 T E Kffff4 Accesseries

7

5

-~ CXN2000%

o

0

oF

)

CTU9011/CTU971
CXU2000 %

—_———— — — — —
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16. CTU9011 / CTU9711 / CXU2000 / CXN2000 T H K4 Accesseries

¥ 5%
Ref.No.
#1

QO AW

10
11
12
13
14
15
16
17
18
19
20
21
2
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

A39
40
41
42
43

©44
45
46
47
48
49
50
51
52

A53

Y1kt 4w 5% % T
Parts No. Description

------------------ P2e#64H Control Box Asm.
4EG0050102 Zif5 Fabric Guide
4EG00501031 ZEfE Fabric Guide
4EG0050104 18 Stud
8MB04280608A 1225 Screw (UTB0130 M4-0.7%6)
8MB03200405A 1222 Screw (FT0548 M3-0.5%4)
4EG0050101 TEE Plate
/EGO05 ZfH4H Fabric Guide Asm.
66715 JHf#E Oil Container
66636 SR Spanner 3MM
66637 SR Spanner 4AMM
66612 HgEIK T Wrench 10MM
66613 B 13K F Wrench 7/SMM
66690 #B T Tweezer
66725-11-5 # F$t Retainer Needle
66671 ARIF—F#E T Wooden Handle Flat Screw Driver
66639 7N F Spanner 1.5MM
66667 /INEETF- Screw Driver (Small)
2200001620 & 5§54 Safety Plate Support
2274111621 2 H $5%22 Safety Plate Holder
2200001622 & H % Safety Plate
8MC06401008E #1222 Screw (CT0832 M6-1%9.5)
8SB36400810E 2% Screw (CT1624 9/64"-40%8)
8SA36400306A HEHE Nut ( K09-09 9/64"-40%3)
900R030 JHER Oil Rin
2200000228 #hpE Washer
66721 JHZE Oiler
66348 [FifEEZ Mechine Cover
66840 ZELR 4% Threading Bar
66720 H978 Silicon Oil
66722 J=F Oil Funnel
2100001521 g es Oil Filter
227411A1632 & H $%4H Safety Plate Asm.
66451 HE4[ Paster
66331 T E£% Bag
-------------------- Z -l Parts List
-------------------- {EE FHERBHZE Instruction Manual
-------------------- CXN2000 FZ=156E4H 160x-4-K1-220 Control Box Asm.
/TLOO8 ¥&4H LED Light Asm.
2240001602 Y& Light holder bracket
2240001603 ¥& LED light
2240001604 ZEJE 4% Power connector
224A0001605 J&4H Light Asm.
2240001606 728 Holder Bracket
4UTD000254 483 Cord Clamp
4UTB020306 # 4% Plastic Binding Wire
8TE03440806A HE4% Screw
8MMO04280507A 2% Screw ( UHO172 M4-0.7%5)
4TL00201011 4% Holder Bracket
4TL0020102 JGENHE Movable Block
8MC04280807D #84% Screw ( C0130 M4-0.7%8)
2260001634 77 ZE#5 Fabric Guide (L)

* RIS N - RUMGRSEEEE
kB CTU9011 / CXU2000 / CXN2000 FH
© FEE4HIEE Must be soid in complete set

A\ CXN2000 S (EHIFEER G2 R E - AUJGEERE)
A5 CTU9711 H

. 37 38
4 7 H %

i ZX e ERE
CTU9011 6CT6300-2K-12-06 6CT62MO-E-12-06
CTU9711 6CT6300-2R-14-06 6CT62MO-J-14-06

CXU2000/CXN2000 6CXU630A-4-15-07 6CXU62MA-04-15-07
CTU9011 /CTU9711
TE 0 il
HX T = CXU2000 CXN2000
0 T T

34-
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17. 66707 4328 Thread Stand 66707

B KR 77X
g %
AKX,
K55

Y

S
X
Y

S5
V
4 9B
Bz B
R REIRAIA S
SIS
LLRGIRES

77

_35_

SR
RIS
(245404

CESITARS

< v“
R
3
3

,,.
X
R

Q

S

X

25

Y

<

3

ARISE
NSNS
K

R
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25

N
2

R
RIS
DA
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17. 66707 4#2ZE Thread Stand 66707

FF 5%
Ref.No.

S0 00N AW —

[USIULI NI NS NS T NS I NS I NS T N I N T N T N T e e e e e e e S =
— OO0 WA WND— OOV JON WA WD —

Y1kl 4R 5%
Parts No.

667051
667052
667053
667054
667055
667056
667057
667058
667059
6670510
6670511
6670512
6670513
6670514
6670515
6670516
6670517
667061
6670519
6670520
6670521
6670522
6670523
6670524
6670525
6670526
6670527
6670528
6670529
6670530
6670531

o TH

Description
18 Rod Cup

4 Upper Thread Stand Rod
$£0E Joint

HE Lower Thread Stand Rod

#MEE Washer

H20E Nut

$#E Bracket
124% Screw

H20E Nut

124% Screw

JEE Arm

$#E Bracket
248t Thread Guide

4898 Spool Set for SH6005

48 dh Spool Pin

0 Spool Retaining Fig
e fE® Seat

4RH%EE Spool Set Bracket

THEEEE Spring Washer

B20E Nut

2L Thread Guide
4% BE Spool Set Bracket

FeA Clamp

124% Screw

THEEEE Spring Washer

HEME Nut
FE12 Support Rod

124% Screw

H20E Nut

KiEs% Wood Screw

248 Thread Guide

-36-
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CXUc2000-0-00JLJLIM

CXUR000/CXN2000 GAUGE PARTS LIST

CXN2000-0-00JLJLIM

CXU2000-0-0I0CICIM CXN2000-0-00ICIM
Main
Parts \
rie \?/ %
2 il
FAN | T=NE |
X Pl Presser Main Diff . .
8% \m\ [Throot plate| foot asm | feed dog | feed dog Needle clamp | Upper looper Lower looper | Needle guide | Needle quide | Needle
Neeale\nm\ &= g, | 2E0% | siKG& s | Udn D adgs | fpEst | guEs | s
S220FD00563 | 5220DF 00560
3 9.6 9220TP00564 | 5227PFT00961 5220060016 0227NC00560 UY128GAS
5227DGT00561
3 le4] 5220TP00642 | 5227PFTO0641 53ggrmgsgga[mG|UU?7330DF00640 =P TNCI0640 9227SLT00960{ 5220LL00360 [5220NG00363 | 5220NG00562 i 1l
CXU2000-0-00JCICIH  CXN2000-0-001CICIH
CXU2000-0-010ICIH CXN2000-0-0C01CIH
Main
Parts A‘
o\ \ 2 4
AN YA N8
X Fl Presser Main Diff , ,
84 \zs\ [Throat plate| poot qsm | feed dog | feed dog Needle clamp Upper looper Lower looper | Needle guide | Needle quide | Needle
Needle\mm Sl 0 B 2FEI & SIET & s | D@ | RERE | EE | B =t
S220FD00563__ | 5220DF 00560
3 |96| 5220TP00566 | 5227PFT0056! =SSO0 5227NC00560 UY128GAS
5227DGT00561
3 o4 5000TPO0GA4 | S22 7PF T00641 5880FD006§3330]]G|00?7880DF00640 SR TNCI0640 222 7SLT00960{ 5220L1L00560 {5220NG00563 | 9220NG00562 % 14




CXU2000-0-00JLICIH]

CXUR000/CXN2000 GAUGE PARTS LIST

CXN2000-0-0JLJLIH]

CXU2000-0-0J0JCIHL ~ CXN2000-0-0O0CIH]
Main
Parts A‘
3 \e/ ‘ % W
L\ \ 2t ul
=\ gz
o\ Pl Presser Diff | |
2\ ==\ (Throat plate| foot asm feed dog | feed dog Needle clamp | Upper looper| Lower: looper'| Needle guide | Needlle quide |  Neeolle
Needle\mn Al 2a 8RR 2FETE | BEY & s | DS |7 RS | Rt | RgE &t
3|56 5260TP00SE? | 5227PFT0056! 586OFDOUSZEOD;E;ODFOO%U 5027 DGT00561 | 5227NCO0S60 | 5227SLT00560| S2R0LL00S60 | SRRONGO0S63 [SeRONGAUS6? UYfEiiAS
CXU2000-0-00J0J01wW  CXN2000-0-0000J1W
CXU2000-0-000000wW  CXN2000-0-0O10000W
Main
Parts \
o\ \3H il
*\N | TN |
3 Pl Presser Main Dif f , ,
2 \zs\ |Throot plate| foot asm feed dog | feed dog Needle clamp Upperi looggr Lowei loger Neeolle; Q:lﬂole Needlesgwde Needle
Needle\mnm B o 3 X7 SIE T & =& L oERREB | 7 A HipE = fig =t =
3 {26] SeETTROSE 58875§FT00561 58EE?DUUSQSBUDGUU?"’EB%FUUSE;U S22TDGTO0561 e U 55001 Topsen| 522000560 5880N200563 5220N:0056e HEE5AS
3 |64] 5220TP00646 | 5227PFTO0G41 [l I06d) 1 SceOlr0eAD 5227NCO05 40 #10




CXUR000/CXN2000 GAUGE PARTS LIST

CXU2000-0-0000J0IL  CXNe000-0-000L
CXu2000-0-0J00IL CXN2000-0-000L
Main A‘
Parts %
34 \?/ % W
- 2= 1
#\ | TNE
) T . .
Presser Main Dif f . .
&4 \m\ [Throot plate| foot asm | feed dog | feed dog Needle clomp | Upper looper |Lower looper | Needle quide | Needle quide |  Needle
Needle\nr\|  B+F g, | 2En@& | siEg & st | @GS D Rgs | apEs | gEm | s
3|56/ 5222TP00S60 | 5227PFT0056! (ol s el 1060 5227NC00S60 UY128GAS
3 Teal 5o20TP00640 | S227PF 100641 5330@006%18380]] G|00%330DF00640 9227DGT00561 S 5227SLT00560| 5220LL 00560 | 5220NG00563 | 5220NG00S62 |~
CXU2000-0-00J0J01S  CXNe2000-0-000dsS
CXU2000-0-J0OLIS CXN2000-0-J0US
Main
Parts % %
1 i}% i'_? i e %
2\ \& 5
& Stitch plate| Presser| . Main Diff Aux To
2t o Throat pl(lte TonQUE’ foot asm feed 0|OQ feed 0|OQ feed 0|OQ feed %09 Needle Clump Uppey\ [Ooper\ Lower [Ooper‘ Needle gwde Needle gUidE’ Needle
Needle\mm = Sy ool B |20 % | ShED & |WERAhE | Fd & B | LR 0 EnR| st f 3 B =+
| ___oPePTPLIS6A |
g 22 Lﬁﬁﬁﬁemﬂ%@gﬂgggﬂ 5228@0056%5/ 13885822[2132%0/105888AF[][]56[] 522706100561 ggg:ﬁgggig 52275 T00560] 5220LL00560 | 5220NGO0563 | 5220NGO0S62 UYfEﬁAS




CXU2000-0-00J010JS1

CXUR000/CXN2000 GAUGE PARTS LIST

CXN2000-0-00J010JS1

CXU2000-0-0J01C0ST  CXN2000-0-0CICICIS
Main @@
Parits % \J
15 <R i A W
o 2 T<‘}_§f
& Stitch plate| Presser| . Main Diff Aux
Throat plat p op
gt \ms PO PN Tongue | poot asm | feed dog | Feed dog | Feed dog |feed dlog | Needle clanp|Upper: looper{ Lower: looper (Needle quide| Needle quide| Needle
Needle\mm\| B | BFr=" | BBS |20 & | ShET & |REDETE |1 Ed & | FE | R0 et st {38 B =t
3 |56 SPOTTPI0S6] S22 7PET00961 | 5222FD00560 / 5222DF00560 / 9222AF 00960 222 /NC00560 UY128GAS
3 164 el % 500 7PFT00641 = 1 5299060010 202 70GT0036! 590 7TNCO0640 922 7SLT00560{ 5220LL00560 | 9220NGO0S63 | 5220NG0S62 ¥ 1l
CXU2000-0-00JC11S2  CXN2000-0-00101S2
CXU2000-0-0J0100S2  CXN2000-0-ICI0S2
Main
Parts '\
S \~/ % W
2\ \ 2 .
HA\N (I s
X Pl Presser Main Diff , ,
2 \zs\ |Throot plate| foot asm feed dog | feed dog Needle clamp Upper looper Lower looper | Needle guide | Needle quide | Neeole
Needle\nm 2 R, 2EAE | BiET & st | CEHS VRS | FEH | Hgs Bt
3 |56| 5260TP00S60 | 5227PFT00561| S260FD00S60 / S260DF00560 5227NC00560 UY128GAS
s 1 5227DGT00561
3 |64 3260TP00640 | 5227PFT00641 5260DG0001 5227NC00640 e SLTHE0)o2e0LLO036D 192E0NGO0S63 92 ONG0l6e # 1

EYCIVEESEE TR I RVE L




CXU2000-0-00JJC1S3 CXNEOOO—O—ODD&%
CXU2000-0-0J0C1S3  CXN2000-0-C1CJ01S3
Main
Parts | <
34 %
2=l
?‘l’ =
X Presser Diff , ,
2% \zs\ |Throot plate| foot asm feed dog feed dog Needle clamp Uppe‘ri 1,00%(3" L_?wei,loger Neeqlleg %de Needlesgﬂge Nefﬁle
Needle\nm a2 i 2D & P & | L aERgE® | 7 AERE alpE = f5i8 = =
3 |56| 5260TPO0S6! | 5227PFT00561| S260FD00S60 / S260DF00560 5227NC00560 UY128GAS
et 9227DGT00961
3 |64 5260TP00641 | 5227PFT00641 5260DG0001 5227NC00640 e SLTHE0)2e0LLO0S6D 192e0NGODS63 9 ONGUl6e # 1
% 64953 B0 B SFT 56 3P
CXu2011-0-0 JCICIM - CXN2011-0-0 CIDCIM
CXU2011-0- LICICIM CXN2011-0- DICICIM
Main
Parts “‘
FE>S \*/ %
Eas 4
FAN | TN |
3 F'1 Presser Main . .
24 \ms\ [Throot plate| foot asm feed dog Needle clomp Uppe'ri l,ooggr L_E)weillocger‘ Neeolleg gzlﬂole Needleggﬂge Neﬂﬂle
Needle\mm - B, 2 ET ® HEE | D aEagE |7 AEagE alg = s = 8
2|40 5222TPO040L | SRRTPFTO0400|  comrnnses / SopuDFulses 5220NC00400
2 22 :gggiggggj :ggigggggg - 5227DGT00560 ggimﬁi 5227SLT00560| 5220LL 00560 | 5220NG00563 | S220NG00S62 UY?EAS
3 |64|5220TP00642 | 5227PFTO0G 40—l LS L el el 5227NC00640




|
o~
i

CXUe011-0-0 LTI IH
CXUe2011-0- CICICH

CXUZ2011/CXN2011 GAUGE PARTS LIST

CXN2011-

0-0 D00

CXNe011-0- OCIEH

Main
Parts '
ris \?/ %
o\ \ 2 4
=\ TS
3 T Presser Main Diff , ,
8 \z\ |Throat plote| foot asm | feed dog | feed dog Needle clamp | Upper looper Lower looper | Needle guide | Needle quide | Needle
Needle\nnm = i 2E & BT & sHer | AR |V ERSE | s | [igs =t
2 [40] 5222TPO0400 | SR2TPFTO0400| cooppnsss / SeoUDFOSED 5220NC00400
3 g: EEEETTESS;:E gzgiggg;zg - 5227DGT00560 :z:%cczz‘;: 5227SLT00560| 5220LL 00560 | 5220NG00563 | S220NG00S62 UY?SAS
3 |64| 5220TP00s44 | S227PFTO06 40— IS 1 occOli el 522NCO0640
CXU2011-0-0 LJOIIW  CXN2011-0-0 DWW
CXU2011-0- CJOOW CXN2011-0- CJOOW
Main
Parts \
14 \?/
o\ \3H il
FA\Y | =T |
3 Pl Presser Main Dif f , ,
28 \m\ [Throat plote| foot asm feed dog | feed dog Needle clamp | Upper looper Lower looper | Needle guide | Needle quide | Needle
Needle\mm Sl 2a ;2N 2FEd & BIET & s | D@ | RERE | EE | B S
S0P0FD00563 | 5200DF 00560
3 6| 9220TP00368 | 522/7PFT00560 5227NC00560
06 T e 5227DGT00560 S2275LT00560| 5220LL 00560 |5220NG00563 | S220nGo0se | U1 CSUAS
3 |64]5220TP00646 | 5227PFT00640 T 5227NC006.40 # 11




|
o~
g

CXUe011-0-0 LI

CXUe2011-0- OO0

CXUR011/CXN2011 GAUGE PARTS LIST

CXNe2011-0-0 LI

CXN2011-0- OO0

Main
Parts \
q a8 \A/ %
o\ \ 2 4
=\ | TNE
3 Pl Presser Diff , ,
28 \=\ [Throat plote| foot asm feed dog Needle clamp | Upper looper|Lower looper | Needle quide | Needle quide | Neeclle
Needle\mm i B, SIET & sHer | AR | ERRE | s | [igs =t
2|40 5222TP00402 | 5227PFT00400 5220NC00400
3 | 48] 5222TP00481 | 5227PFT00480 CRTDIERGS 7SRO IS 5220NC00485 UY128GAS
: iz A 5227DGT00560 5227SLT00560| 5220LL00560 | 5220NGO0563 | 5220NG00562|
3 96| 5222TP00S60 | 5227PFT00560 5220060016 5227NC00560
3 |64 5222TP00640 | 5227PFTO06 40— 1 2Ol el 522NCO0640
CXU2011-0-0 LJOILIS  CXNe011-0-0 LIS
CXU2011-0- LJOOS  CXNe011-0- OIS
Main
Parts Q% o | S22
s Y ) B A
St A%U fiJ__r
E\ [hrout olgte | SHECh plote| ~ Presser Diff Aux 0 | |
g4\ P Tonque | foot asm feed dog | feed dog | feed dog |Needle clamp | Upper looper | Lower looper | Needle quide | Needle quide| Needle
Needle\mm\| &+ e | B BT & |WEDEAES | Eg e | B | ER T RHS | ZEE | g =t
p |40 REEETEIIEB I SCce LI 1o 7pr Topang S220NC00400
3 48 5333Tpé]ggg$ggg§§§TpL148A 500 7PF 00480 9222FD00560 / 5822?FUUS6U / 3222AF00360 SoOINCO0AES UY128GAS
SR TRUISR | S TPLTSEA et 52270GTO0560 S27SLTO0S60| S0LLOIS6O | S22ONGO0563 | SeeoNeousee |
3 |56 T 522 TPFT00560 500060010 522TNC00S60
3| .4 PECCTRIIER S SELTPLIOH qo o Tpg g 5227NCO0640




CXU2011/CXU2013/CXN2011/CXN2013 GAUGE PARTS LIST

CXU2011-0-0 DOJOIST
CXUe2011-0- LIS

CXN2011-0-0 DILJDIS1
CXN2011-0- LIOIEIS]

Main %
Parts <| e @
2 - &
2\ \ TQIF_’
3 Throat plate |SHECH plote|  Presser Aux D . .
g\ ms P Tongue | foot asm feed dog | feed dog | Needle clamp | Upper looper Lower looper | Needle guide | Needle quide| Neeolle
Needle\nm\| #& | #F=" | B WEDRMEE | xn e | St | RGSE [T RgSE | GpEs | KEs | &
2| 4,0 el s e LU 5007pF 100400 5220NC00400
| 5227TP00S6R [ SeePTPLI48C
3 481 sclito]  —JSeRTPFTONGN| ST 7 SEEERIRD 4 SEEOEE ) saarmiunsen | SE2NCOVES |01 rog5e0| SenLLosed | S2eONGa0Se3 | Seeoncausge | UYI2BGAS
3 156 5007 TPI63 922 7PFT00960 5222060010 022 7NC00560 # 11
3 6.4 5227TP50gg% P0[|]64§dddII-’L164C 599 TPFT00640 5P27NC00640
CXUe2013-0-0J0M - CXN2013-0-U0CM
PMaiE;
arts <2
o\ \3H il
7\ g Y NS ,
X b1 Presser Main Diff Aux Top , .
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